
    

 
 

 

 
 

 
   

  
  

 
 

 
 

 
   

 
   

   
    
   

  
 

 
 

 

 
  

 

 
  

 
  

 
    

 

 

 
 
 

   

 

 
 

 
 

   

ORDER  NO.  R3-2017-0030  
NPDES  NO. CA0048194  

WASTE DISCHARGE REQUIREMENTS  
FOR THE  CITY OF SANTA  CRUZ  WASTEWATER TREATMENT  FACILITY  

DISCHARGE TO THE  PACIFIC OCEAN  

The following Discharger is subject to waste discharge requirements (WDRs) set forth in this Order: 

Table 1. Discharger Information 
Discharger City of Santa Cruz 
Name of Facility City of Santa Cruz Wastewater Treatment Facility 

110 California Street 
Facility Address Santa Cruz, CA 95060 

Santa Cruz County 

Table 2. Discharge Location 
Discharge 

Point 
Effluent 
[...]
2. Groundwater........................................................................................................... F-32 

E. Other Monitoring Requirements...................................................................................... F-32 
1. Discharge Monitoring Report-Quality Assurance (DMR-QA) Study Program............. F-32 
2. Biosolids/Sludge Monitoring. ................................................................................... F-32 
3. Pretreatment Monitoring.......................................................................................... F-32 
4. Outfall Inspection.................................................................................................... F-32 

VIII. Public Participation................................................................................................................ F-33 
A. Notification of Interested Parties..................................................................................... F-33 
B. Written Comments ......................................................................................................... F-33 
C. Public Hearing................................................................................................................ F-33 
D. Reconsideration of Waste Discharge Requirements........................................................ F-33 
E. Information and Copying ................................................................................................ F-34 
F. Register of Interested Persons ....................................................................................... F-34 
G. Additional Information..................................................................................................... F-34 

TABLES 

Table F-1. Facility Information......................................................................................................... F-3 
Table F-2. Historic Effluent Limitations and Monitoring Data............................................................. F-5 
Table F-3. Historic Effluent Limitations and Monitoring Data, Protection of Marine Aquatic Life......... F-5 
Table F-4. Historic Effluent Limitations and Monitoring Data for Non-Carcinogens and Carcinogens. F-6 
Table F-5. Summary of Effluent Violations....................................................................................... F-8 
Table F-6. Basin Plan Beneficial Uses............................................................................................. F-9 
Table F-7. Ocean Plan Beneficial Uses ........................................................................................... F-9 
Table F-8. Secondary Treatment Requirements............................................................................. F-12 
Table F-9. Ocean Plan Table 2 Requirements ............................................................................... F-13 
Table F-10. Summary of Technology-Based Effluent Limitations.................................................... F-13 
Table F-11. RPA Results for Discharges to the Pacific Ocean........................................................ F-17 
Table F-12. Background Concentrations (Cs) – California Ocean Plan (Table 3) ............................ F-21 
Table F-13. California Ocean Plan (Table 1) Objectives for Protection Aquatic Life......................... F-21 
Table F-14. California Ocean Plan (Table 1) Objectives for Human Health..................................... F-22 
Table F-15. Effluent Limitations for the Protection of Marine Aquatic Life........................................ F-24 
Table F-16. Effluent Limitations for the Protection of Human Health............................................... F-25 

ATTACHMENT F – FACT SHEET F-2 



 
   

   
 

 
     

   
 

   
 

 
 

 
 

 

  
 

   
  

  
  

 
 

 
 

 
  

 
  

  
  
  

  
  

  
  

   
  

  
 

  
  

  
 

   
  

  
  

  
 

 

CITY OF SANTA CRUZ ORDER NO. R3-2017-0030 
SANTA CRUZ WASTEWATER TREATMENT FACILITY NPDES NO. CA0048194 

ATTACHMENT F – FACT SHEET 

As described in section II.B of this Order, the Central Coast Water Board incorporates this Fact Sheet 
as findings of the Central Coast Water Board supporting the issuance of this Order. This Fact Sheet 
includes the legal requirements and technical rationale that serve as the basis for the requirements of 
this Order. 

This Order has been prepared under a standardized format to accommodate a broad range of 
discharge requirements for Dischargers in California. Only those sections or subsections of this Order 
that are specifically identified as “not applicable” have been determined not to apply to this Discharger. 
Sections or subsections of this Order not specifically identified as “not applicable” are fully applicable to 
this Discharger. 

I. PERMIT INFORMATION 
The following table summarizes administrative information related to the facility. 

Table F-1. Facility Information 
WDID 3 440102001 
Discharger City of Santa Cruz 
Name of Facility City of Santa Cruz Wastewater Treatment Facility 

110 California Street 
Facility Address Santa Cruz, CA 95060 

Santa Cruz County 
Facility Contact, Title and 
Phone Dan Seidel, Plant Superintendent, (831) 420-6044 
Authorized Person to Sign 
and Submit Reports Dan Seidel, Plant Superintendent, (831) 420-6044 

Mailing Address Same as Facility Address 
Billing Address Same as Facility Address 
Type of Facility POTW 
Major or Minor Facility Major 
Threat to Water Quality 1 
Complexity A 
Pretreatment Program Yes 
Recycling Requirements When recycling is implemented 
Facility Permitted Flow 17 MGD (average dry weather flow) 

Facility Design Flow 17 MGD (average dry weather flow) 
81 MGD (peak wet weather flow) 

Watershed Big Basin 
Receiving Water Pacific Ocean (Monterey Bay) 
Receiving Water Type Ocean Water 

A. The City of Santa Cruz (hereinafter, Discharger) is the owner and operator of a wastewater 
treatment plant (Facility), which treats domestic, commercial, and industrial wastewaters 
collected from the City of Santa Cruz and areas of the Santa Cruz County Sanitation District. 
The City of Scotts Valley adds its treated wastewater to the Discharger’s effluent for 
combined disposal. The plant also treats dry weather flows from Neary Lagoon, septage from 
unsewered areas, and grease trap pumping.

ATTACHMENT F – FACT SHEET F-3 

  



 
   

   
 

 
     

 

 
     

     
 

 

  
   

  
 

 
 

   
 

  
    

   

 
 

 
   

    
 

   

 
 

 

  
 

   

 
   

   

 

 
 

CITY OF SANTA CRUZ ORDER NO. R3-2017-0030 
SANTA CRUZ WASTEWATER TREATMENT FACILITY NPDES NO. CA0048194 

For the purposes of this Order, references to the “discharger” or “permittee” in applicable 
federal and state laws, regulations, plans, or policy are held to be equivalent to references to 
the Discharger herein. 

B. The Facility discharges wastewater to the Pacific Ocean, a water of the United States. The 
Discharger was previously regulated by Order No. R3-2010-0043 and National Pollutant 
Discharge Elimination System (NPDES) Permit No. CA0048194 adopted on December 9, 
2010, which expired on December 9, 2015. Attachment B provides a map of the area around 
the Facility. Attachment C provides a flow schematic of the Facility. 

C. The Discharger filed a report of waste discharge and submitted an application for reissuance 
of its waste discharge requirements (WDRs) and NPDES permit on June 29, 2015. 

D. Regulations at 40 C.F.R. section 122.46 limit the duration of NPDES permits to a fixed term 
not to exceed five years. Accordingly, Table 3 of this Order limits the duration of the discharge 
authorization. However, pursuant to California Code of Regulations, title 23, section 2235.4, 
the terms and conditions of an expired permit are automatically continued pending reissuance 
of the permit if the Discharger complies with all federal NPDES requirements for continuation 
of expired permits. 

II. FACILITY DESCRIPTION 
A. Description of Wastewater and Biosolids Treatment and Controls 

The City of Santa Cruz owns and operates a wastewater collection, treatment, and disposal 
system which provides sewerage service for the City of Santa Cruz and areas of the Santa 
Cruz County Sanitation District. The City of Scotts Valley adds its treated wastewater to the 
Discharger’s effluent for combined disposal. The collection system comprises 185 miles of 
gravity sanitary sewer lines, 4.2 miles of forced main, and 54 pump stations, all of which 
discharge untreated municipal waste water to the treatment plant. The plant also treats dry 
weather flows from Neary Lagoon, septage from unsewered areas, and grease trap pumping. 
The Wastewater Treatment Plant’s design, average dry weather treatment capacity is 17 
MGD, with a design peak wet weather treatment capacity of 81 MGD. 

Treatment at the Santa Cruz Wastewater Treatment Facility is currently accomplished by 
screening, aerated grit removal, primary sedimentation, biological tower trickling filters, solids 
contact stabilization, and secondary clarification, and disinfection with ultraviolet light. 
Biosolids are processed by anaerobic digestion, then belt filter press dewatering. 
Stabilized solids are transported to Merced County and applied to land. Methane gas 
produced by anaerobic digestion is used to generate power and heat the digesters at the 
treatment facility. Treated wastewater is discharged through a 12,250-foot outfall/diffuser 
system to Monterey Bay National Marine Sanctuary. 

B. Discharge Points and Receiving Waters 
Discharge of secondary treated wastewater currently occurs approximately one mile from the 
shoreline in Monterey Bay National Marine Sanctuary at a depth of approximately 100 feet. 
The diffuser section of the outfall system is 424 feet in length with 54, 4-inch diffuser ports 
and provides a minimum initial dilution of 139 to1 (parts seawater:parts effluent), a figure that 
has been used by Central Coast Water Board staff to determine the need for water quality-
based effluent limitations and to calculate those limitations if required. 

ATTACHMENT F – FACT SHEET F-4 



 
   

   
 

 
     

  
  

 

   

  

  
   

   

 

 
 

 

 

 
 

 

 
 

 

       

       

 
       
       

 
       
       

        

        
       

         

 
  

  

  
  

 
   

 

 
 

 

 

 
 

 

        
        

        
        
        

        
        

 
        

        
 
        

 

 
 
 
 
 

 

CITY OF SANTA CRUZ ORDER NO. R3-2017-0030 
SANTA CRUZ WASTEWATER TREATMENT FACILITY NPDES NO. CA0048194 

C. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data 
Effluent limitations contained in the existing Order for discharges from Discharge Point 001 
(Monitoring Location EFF-001) and representative monitoring data from the term of the 
previous Order are as follows: 

Table F-2. Historic Effluent Limitations and Monitoring Data 

Parameter Units 

Effluent Limitation Monitoring Data 
(From December 2010 – To April 2016) 

Average 
Monthly 

Average 
Weekly 

Maximum 
Daily 

Highest 
Average 
Monthly 

Discharge 

Highest 
Average 
Weekly 

Discharge 

Highest 
Daily 

Discharge 

Total 
Organic 
Carbon 
(TOC) 

mg/L 17 23 -- 15.43 15.3 --

lbs/day 2,412 3,263 -- NR NR --

TSS 
mg/L 30 45 -- 14.8 14.1 --

lbs/day 4,255 6,384 -- NR NR --
Oil and 
Grease 

mg/L 25 40 75 ND ND ND 
lbs/day 3,546 5,675 10,640 ND ND ND 

Settleable 
Solids mL/L/hr 1.0 1.5 3.0 0.33 0.3 1 

Turbidity NTUs 75 100 225 11.9 11.9 106 
pH pH units 6.0 – 9.0 at all times 6.2 – 7.5 

ND = Parameter w as not detected in the eff luent. Method detection limit w as not reported 
NR =  Not reported.  

Table F-3. Historic Effluent Limitations and Monitoring Data, Protection of Marine Aquatic Life 

Parameter Units 

Effluent Limitation Monitoring Data 
(From December 2010 – To April 2016) 

6-Month 
Median 

Maximum 
Daily 

Instant 
Max 

Highest 
Average 
Monthly 

Discharge 

Highest 
Average 
Weekly 

Discharge 

Highest 
Daily 

Discharge 

Cadmium NTUs 140 560 1,400 0.8 0.8 0.8 
Chromium 
(VI)[1]  μg/L 280 1,100 2,800 0.96 0.96 0.96 

Lead μg/L 280 1,100 2,800 5.2 5.2 5.2 
Mercury μg/L 5.0 22 56 0.15 0.15 0.15 
Selenium μg/L 2,100 8,400 21,000 1.2 1.2 1.2 
Silver μg/L 98 392 980 0.69 0.69 0.69 
Cyanide μg/L 140 560 1,400 6.9 6.9 6.9 
Total Residual 
Chlorine μg/L 280 1,100 8,400 2,040 2,040 2,040 

Acute Toxicity TUa -- 4.5 -- -- 16.19 --
Chronic 
Toxicity TUc -- 140 -- -- 8 --

ATTACHMENT F – FACT SHEET F-5 



 
   

   
 

 
     

  

  
  

 
   

 

 
 

 

 

 
 

 

       

        

        
        

        
     

   
       

     
  

 

  
 

  
 

 
  

 
  

 
 

    
    

    
    

    
    

    
    

    
    

    
    

    
    

    
    

    
    

 
    

 

 

 
 
 

CITY OF SANTA CRUZ ORDER NO. R3-2017-0030 
SANTA CRUZ WASTEWATER TREATMENT FACILITY NPDES NO. CA0048194 

Parameter Units 

Effluent Limitation Monitoring Data
(From December 2010 – To April 2016) 

6-Month 
Median 

Maximum 
Daily 

Instant 
Max 

Highest
Average 
Monthly

Discharge 

Highest
Average 
Weekly 

Discharge 

Highest
Daily

Discharge 

Phenolic  
Compounds  
(non-
chlorinated)  

μg/L 4,200 16,800 42,000 22 22 22 

Chlorinated 
Phenolics μg/L 140 560 1,400 17 17 17 

Endosulfan μg/L 1.3 2.5 3.8 <1 <1 <1 
Endrin μg/L 0.28 0.56 0.84 <1 <1 <1 
HCH μg/L 0.56 1.1 1.7 <1 <1 <1 
Radioactivity [2] -- -- --

[1] Reported monitoring data are for total chromium. 
[2] Not to exceed limits specif ied in Title 17, Division 1, Chapter 5, Subchapter 4, Group 3, Article 3, Section 30253 of the 

California Code of Regulations. Reference to Section 30253 is prospective, including future changes to any 
incorporated provisions of federal law , as the changes take effect. 

Table F-4. Historic Effluent Limitations and Monitoring Data for Non-Carcinogens and 
Carcinogens 

Parameter Units 
Effluent Limitation 

Monitoring Data 
(From December 2010 – To 

April 2016) 
Average Monthly Highest Average Monthly 

Discharge 
Non-carcinogens 

Acrolein µg/L 3.1E+04 <5 
Antimony µg/L 1.7E+05 0.83 
Bis(2-chloroethoxy) methane µg/L 6.2E+02 <1 
Bis(2-chloroisopropyl) ether µg/L 1.7E+05 <1 
Chlorobenzene µg/L 8.6E+04 <0.5 
Di-n-butyl phthalate µg/L 4.9E+05 <1 
Dichlorobenzenes µg/L 7.1E+05 <1.3 
Diethyl phthalate µg/L 4.6E+06 <1 
Dimethyl phthalate µg/L 1.1E+08 <1 
4,6-dinitro-2-methylphenol µg/L 3.1E+04 <10 
2,4-dinitrophenol µg/L 5.6E+02 <0.05 
Ethylbenzene µg/L 5.7E+05 <0.5 
Hexachlorocyclopentadiene µg/L 8.1E+03 <5 
Nitrobenzene µg/L 6.9E+02 54 
Thallium µg/L 2.8E+02 0.5 
Toluene µg/L 1.2E+07 0.99 
Tributyltin µg/L 2.0E-01 <0.0006 
1,1,1-trichloroethane µg/L 7.6E+07 <0.5 

Carcinogens 
Acrylonitrile µg/L 1.4E+01 <2 

ATTACHMENT F – FACT SHEET F-6 



 
   

   
 

 
     

  
 

 
  

 
  

 
    

    
    
    

    
    

    
    

    
    

    
    
    

    
    

    
    

    
    

    
    

    
    

    
    
    

    
    

    
    

    
    
    

     

    
    

    
    

    
    

    

CITY OF SANTA CRUZ ORDER NO. R3-2017-0030 
SANTA CRUZ WASTEWATER TREATMENT FACILITY NPDES NO. CA0048194 

Parameter Units 
Effluent Limitation 

Monitoring Data
(From December 2010 – To 

April 2016) 
Average Monthly Highest Average Monthly

Discharge 
Aldrin µg/L 3.1E-03 <0.000011 
Benzene µg/L 8.3E+02 <0.5 
Benzidine µg/L 9.7E-03 <6.3 
Beryllium µg/L 4.6 <0.5 
Bis(2-chloroethyl) ether µg/L 6.3 <0.5 
Bis(2-ethylhexyl) phthalate µg/L 4.9E+02 <2 
Carbon tetrachloride µg/L 1.3E+03 <0.5 
Chlordane µg/L 3.2E-03 0.00084 
Chlorodibromomethane µg/L 1.2E+03 <0.5 
Chloroform µg/L 1.8E+04 0.73 
DDT µg/L 2.4E-02 0.00018 
1,4-dichlorobenzene µg/L 2.4E-02 <0.5 
3,3-dichlorobenzidine µg/L 1.1 <2 
1,2-dichloroethane µg/L 3.9E+03 <0.5 
1,1-dichloroethylene µg/L 1.3E+02 <0.5 
Dichlorobromomethane µg/L 8.7E+02 <0.5 
Dichloromethane µg/L 6.3E+04 0.52 
1,3-dichloropropene µg/L 1.3E+03 NR 
Dieldrin µg/L 5.6E-03 0.0010 
2,4-dinitrotoluene µg/L 3.6E+02 <1 
1,2-diphenylhydrazine µg/L 2.2E+01 <1 
Halomethanes µg/L 1.8E+04 1.6 